750 ATS SERIES

PARTS BREAKOUT

750-4000-320
750-4000-360

16
7 18

/':. o 20

— e

M‘\_H:\H%L“‘—-_\ ,"'/
15 _

. B
/

17 19

OPTIONAL ACCESSORIES
ltem Part Number Description Part Number Description

751-0001-001  Anchor Bar (Complete)
751-0002-000  Belt Retainer, (Anchor Bar)
479-3118-125  Hex Bolt, 5/16" (Self Tapping)
626-1252-500  Spacer Bushing 1-1/4" x 2"
751-1520-125  Swivel Block (Center Pin) 6"
615-0250-028  Grease Zerk, 1/4'-28
455-3125-500  Hook, 5/16" (Anchor Bar)
751-9539-440  Sling Strap, 9-1/2" x 39" 4 Ply
483-3118-003  Nylon Lock Nut, 5/16"
10 476-3118-125  Bolt, 5/16" x 1-1/4" (Carriage)
11 751-0009-000  Top Sandwich Plate, 6" x 32" Bent
12 751-0008-000  Top Sandwich Plate, 6" x 32" Flat
13 751-0011-625  Shackle, 5/8" w/Pin & Clip
14 476-6211-350  Bolt, 5/8" x 3-1/2" (Carriage)
15  483-6211-003  Nylon Lock Nut, 5/8"
16 _781-3200-625  Spacer Bar, 32" w/CamLOCK 5/8"
{\ 17 ~751-0020-625 Camlock, 5/8" (Complete)

4 18  477-5013-250  Hex Bolt, 1/2" x 2-1/2"
19 483-5013-003  Nylon Lock Nut, 1/2"
751-0200-003  Knuckle, 020003 (Cast)

751-3600-625 Spacer Bar, 36" w/CamLock
751-0019-000 Body Brackets, (Magna Tech) (Pair)
751-0017-625 Retaining Pin, (Magna Tech Knuckle)
751-0019-100  Vulcan Sling Brackets (Pair)
751-0019-200 Vulcan Laser Sling Brackets (Pair)
320-1000-376  J-hook & Chains, 5/16" w/T & 3/8" Grab
751-9539-440  Sling Strap, 9-1/2" x 39" 4 Ply
751-9546-440  Sling Strap, 9-1/2" x 46" 4 Ply
751-0020-000 T-Handle Lock Barrel Assembly, 5/8"
751-0020-750 CamLock, 3/4" (Complete)

OOO~NOOI A WN —

NMDONMNNDNMNOND = =2 =200 =

e/
n
o

D5




